
 
 
 

 
 

 

Urban Water 
Management Plan 
Final 

JUNE 2021 CITY OF ESCONDIDO 

 



This page is intentionally blank for double-sided printing.



 

 

 

C I T Y  O F  E S C O N D I D O  

2020 Urban Water 
Management Plan 
F I N A L   

J U N E  2 0 2 1  

Prepared by Water Systems Consulting, Inc. 



This page is intentionally blank for double-sided printing.



  
 

City of Escondido  2020 Urban Water Management Plan 
 

 
 

Errata Sheet for Minor Corrections to 
The City of Escondido 2020 Urban Water Management Plan (UWMP) 

 
This errata sheet logs minor content errors that were identified after final adoption of the City of 
Escondido 2020 UWMP. These data errors have been corrected in the Department of Water Resources 
[...]
Agreement (QSA) in 2003 with an initial transfer of 10,000 AF. The SDCWA receives transfer water 
each year according to a water delivery schedule contained in the Transfer Agreement, with increasing 
amounts of water transferred each year. 
The initial term of the Transfer Agreement is 45 years, with a provision that either agency may extend 
the agreement for an additional 30‐year term. An added benefit is that during dry years when water 
availability is low, the conserved water will be transferred under IID’s Colorado River rights, which are 
among the most senior in the Lower Colorado River Basin. Without the protection of these rights, the 
SDCWA would suffer greater delivery cutbacks when supplies are limited from Metropolitan. 
Per the SDCWA, in 2019 and 2020, the SDCWA received 192,500 AF of water which included 2,500 
AF of early transfer water. For 2021 and 2022, the quantities from these supplies are scheduled at 
205,000 AF and 202,500 AF, respectively. The quantities will then remain fixed at 200,000 AF for the 
duration of the Transfer Agreement.  
 

Conserved Water from All American and Coachella Canal Lining Projects 
In 2003, as part of the execution of the QSA on the Colorado River, the SDCWA contracted for 77,700 
AFY of conserved water from projects to line the AAC and the CC. Deliveries of conserved water from 
the CC reached the region in 2007, and deliveries of conserved water from the AAC reached the region 
in 2010. These supplies will provide an additional 8.5 million AF over the 110-year life of the 
agreement. Resources from the canal lining projects are considered verifiable SDCWA supplies. 
 

 



Water Supply Characterization Section 6  
 

City of Escondido 6-5 2020 Urban Water Management Plan 
 

Metropolitan Water District 
The SDCWA’s imported water supply sources include purchases from Metropolitan which are separate 
from, and in addition to, the SDCWA‐IID Transfer supplies and Coachella Canal and All-American 
Canal Lining Projects supplies. Section 6 of the SDCWA’s 2020 Plan contains detailed information on 
Metropolitan’s supplies, and information on SDCWA projected demands on Metropolitan, provided by 
Metropolitan. 
 

6.2.1.3 San Luis Rey Indian Water Authority  
In 2018, the City and VID began receiving water deliveries from the SLRIWA as part of the San Luis 
Rey Indian Water Rights Settlement Act (Settlement Act). The Settlement Act was passed by Congress 
in 1988 to settle disputes between the Settlement Parties.  
 

The Settlement Parties are listed as follows: 
• Indian Bands — The Indian Bands are comprised of the La Jolla, Rincon, San Pasqual, Pauma, 

and Pala Bands of Mission Indians. Each band acts through a governing body that is recognized by 
the U.S. Secretary of the Interior 

• Local Entities — The Local Entities are the VID and the City  
• San Luis Rey Indian Water Authority (SLRIWA) 
 

This act created the San Luis Rey Water Transfer supply, which authorized up to 16,000 AF per 
calendar year of conserved water from projects like the AAC and the CC Lining Projects for the 
Settlement Parties to resolve water right disputes on the San Luis Rey River. Total projected 
supplemental water transfers for the City and VID, under the Settlement Act, is 15,800 AFY, which is 
divided equally between these agencies. The SDCWA is required to convey the supplemental water 
transfer supplied by the SLRIWA to the City and VID. 
Additionally, the Agreement for the Conveyance of Water Among the San Diego County SDCWA, the 
San Luis Rey Settlement Parties and the United States was entered into on October 10, 2003. This 
agreement established terms and conditions for the Supplemental Water Transfer deliveries that 
included obligation conditions, transportation rate, and creation of a delivery protocol document. 
On December 5, 2014, the San Luis Rey Indian Water Rights Implementing Agreement was entered 
into by the City, VID, the State of California, the SLRIWA, and the Indian Bands for the purpose of 
resolving all claims, controversies, and issues involved in all of the pending proceedings among the 
parties.    
 

6.2.2 Groundwater 
Minimal groundwater sources are found throughout the City’s service area. Groundwater wells located 
throughout the City’s service area are privately owned and maintained. The City does not participate in 
any groundwater withdrawal, storage, or replenishment programs. Therefore, the required DWR Table 
6-1R is not included in this report.  
 

6.2.3 Surface Water 
The City, in conjunction with VID, share local surface water stored in Lake Henshaw, Lake Wohlford, 
and Lake Dixon reservoirs, which are within the San Luis Rey River watershed. Local water originates 
from the watershed and well fields are located near Lake Henshaw. Water from Lake Henshaw is 
transferred to Lake Wohlford via the San Luis Rey River and a canal originally constructed in the 
1890s. The water from Lake Wohlford is delivered to the City via the Escondido Canal, the Bear Valley 



Water Supply Characterization Section 6  
 

City of Escondido 6-6 2020 Urban Water Management Plan 
 

Hydroelectric plant, and associated pipelines. Additional untreated water is purchased from SDCWA 
and stored in Dixon Lake.  
The City is entitled to all of the water from Lake Dixon, a portion of the water from Lake Henshaw, and 
all of the water resulting from runoff in Lake Wohlford. Local supply availability is variable depending on 
the hydrologic patterns and can provide up to 30% of supply in wet years.   
The Escondido-Vista WTP, constructed in 1976, treats all local surface water and all raw imported 
water to drinking water standards. The facility has the capacity to produce 75 MGD of potable water 
meeting all state and federal requirements using a combination of mechanical and chemical processes 
to remove constituents from the raw water supply. Treated water is delivered to separate distribution 
systems, one to VID and one to the City. 
In 2017, the Escondido-Vista WTP was upgraded to enhance the security, safety, and reliability of the 
overall water treatment process. These improvements included the installation of on-site chlorine 
dioxide generation and emergency power generators capable of managing the demands of the 
redesigned WTP during a power outage. 
 

6.2.4 Stormwater 
The City does not currently divert stormwater in urbanized areas for beneficial reuse on a large scale. 
As discussed in Chapter 6.2.3, the City is entitled to all of the water derived from runoff in Lake 
Wohlford. In addition, the City encourages individuals to maximize the benefits of stormwater through 
programs such as landscape conversions and rebates for rain barrels. 
 

6.2.5 Wastewater and Recycled Water  
The Wastewater Division within the City is responsible for safely collecting and treating wastewater, 
producing recycled water, and protecting the environment and community health.  The City’s 
wastewater infrastructure includes a collection system consisting of approximately 360 miles of pipeline 
and 11 pump stations that feed into the HARRF.  
 

Current, proposed, or possible facilities have or would have the ability to treat collected sewage 
to the following standards to meet specific customer specifications and needs as follows: 
• Secondary-Treated Wastewater: Wastewater treated to remove dissolved and settleable solids 

and organic compounds using physical and biological processes and is typically discharged into the 
ocean or other nearby waterways. At this level of treatment, the treated wastewater cannot be used 
for any type of reuse, but it offers a potential future supply to offset potable demands if further 
treatment can be obtained. 

• Disinfected Tertiary Water: Secondary-treated wastewater that undergoes tertiary filtration and 
disinfection, meeting Title 22 regulations. This water type is used mainly for non-potable landscape 
irrigation.  

• Advanced Treated Recycled Water: Tertiary-treated wastewater that then endures microfiltration 
followed by reverse osmosis, for agricultural irrigation uses. 

• Potable Reuse Water: Tertiary-treated wastewater that undergoes further advanced treatment, 
typically consisting of ozone and peroxide treatment, stabilization, and disinfection. This water would 
be either directly distributed into the potable water system or would adhere to an environmental 
buffer prior to entering the distribution system. 

 



Water Supply Characterization Section 6  
 

City of Escondido 6-7 2020 Urban Water Management Plan 
 

6.2.5.1 Wastewater Collection, Treatment, and Disposal  
The City owns and operates the HARRF, which has a design flow capacity of 18 MGD and the capacity 
to handle instantaneous flows of up to 36 MGD. The HARRF treats influent from the entire City, 
collected through a network of lift stations and sanitary sewer mains, and the City of San Diego’s 
Rancho Bernardo Community, managed by the City of San Diego. The City and the City of San Diego 
own 12.7 MGD and 5.3 MGD of HARRF’s 18 MGD capacity, respectively. The facility is located in the 
southwest section of the City and includes conventional treatment facilities as well as associated 
operations and maintenance buildings.   
Secondary treatment of wastewater at the HARRF consists of conventional activated sludge operation, 
which includes pretreatment, aeration basins, settling tanks, and storage reservoirs. Secondary-treated 
wastewater is either discharged to the Pacific Ocean through the Escondido Land Outfall (ELO) or 
receives tertiary treatment for reuse applications in the HARRF’s service area. The secondary-treated 
effluent is treated using chemical coagulation and flocculation, DynaSand® monomedia continuous 
backwash up flow filtration, and disinfection using ultraviolet light and/or chlorination. The tertiary 
treatment system has a design flow capacity of 9 MGD and is designed to comply with State Water 
Resources Control Board (State Water Board) Division of Drinking Water (DDW) criteria for “disinfected 
tertiary recycled water.” 
The “disinfected tertiary recycled water” is used to meet recycled water demands. The City’s recycled 
water program is permitted under the San Diego Water Board Order No. R9-2010- 0032. Excess 
tertiary-treated wastewater may be dechlorinated and discharged to an onsite pond. The onsite pond is 
tested for total chlorine residual prior to batch discharge to the Pacific Ocean via the ELO, along with 
secondary-treated wastewater. Under certain conditions, the excess tertiary-treated wastewater may be 
dechlorinated and discharged to Escondido Creek. The discharge of tertiary-treated wastewater to 
Escondido Creek is covered under a separate NPDES permit (Order No. R9-2015-0026, NPDES 
Permit No. CA0108944). The City also sells recycled water to other agencies. More details of the 
recycled water program included in Section 6.2.5.2. The ELO is approximately 14 miles long and 
connects to the San Elijo Ocean Outfall (SEOO) (shared with the San Elijo Joint Powers Authority). The 
effluent exits the pipeline approximately 1.5 miles offshore at a depth of 110 feet.  
In FY19/20, the HARRF treated about 13.9 MGD. The City expects to continue to produce recycled 
water and utilize as much of that water as possible for distribution within the City’s service area to offset 
additional potable water supplies. The increased recycled water use includes the addition of the 
proposed MFRO Facility. HARRF tertiary-treated recycled water will serve as the source of supply to 
the City’s proposed MFRO Facility, which will be located at 901 W. Washington Avenue. The proposed 
MFRO Facility would be sized to produce 2 MGD of MFRO product water, which, depending on 
agricultural demands, would be blended with a quantity of HARRF disinfected tertiary-treated recycled 
water to produce a final agricultural reuse supply that will typically meet an agricultural supply chloride 
target criterion of 80 milligram per liter (mg/L) or less, when practical. The City has also implemented a 
program for more effective management of flows. This program includes reducing influent flows through 
enhanced conservation efforts, identification, reduction/elimination of sources of inflow and infiltration, 
year-round recycled water use, and installation of additional flow equalization.  
Table 6-1 shows the amount of wastewater collected in 2020 within the City’s water service area. Table 
6-2 provides the volumes of wastewater treated, discharged, and recycled within the City’s service area 
in 2020.  The table reports the total amount of wastewater collected and treated at the HARRF, 
including the volume reused.  
 

6.2.5.2 Recycled Water Coordination and System Description 
The City began serving recycled water to customers in 2004.  Currently, the City provides recycled 
water to 36 recycled water customers and Rincon. Since 2004, the City has constructed treatment 
facilities, pumping stations, reservoirs, and pipelines. The City’s recycled water distribution system 



Water Supply Characterization Section 6  
 

City of Escondido 6-8 2020 Urban Water Management Plan 
 

includes 18 miles of pipeline, with the majority of recycled water use serving cooling tower demands at 
the Sempra Energy Power Plant. Two storage sites are utilized for the City’s recycled water, on-site 
storage at HARRF (1 MG) and Leslie Lane Reservoir (2 MG). Figure 6-2 shows the City’s recycled 
water system.  
In the future, the City will continue to produce recycled water and utilize much of that water for 
distribution within the City’s water service area, which will help offset the need for additional potable 
water supplies.  Recycled water master planning efforts demonstrate that there is sufficient demand for 
all tertiary water that can be produced from the HARRF.  The HARRF and its distribution infrastructure 
are planned to expand incrementally to increase production as customer demand increases in future 
years and increase treatment to advanced recycling standards for agricultural uses.  
In addition to non-potable uses, the City is exploring advanced water purification technology where 
wastewater is treated to drinking water standards. The City completed a Feasibility Study for its Potable 
Reuse Program that outlines a methodology for implementing potable reuse in the City’s service area 
by 2035. Potable reuse may take place indirectly via surface water augmentation where advanced 
treated water would be blended with reservoir water, treated again, and then distributed as drinking 
water. The City is also exploring direct potable reuse, whereby advanced treated water would be 
treated at a water treatment plant and distributed into the potable water system. The City is working 
with SDCWA, the San Diego Regional Water Quality Control Board, the State Water Resources Control 
Board, and DDW in pursuing and developing its potable reuse program. This is described in more detail 
in Section 6.2.8. 

 

Figure 6-2. City Recycled Water System 

 



Water Supply Characterization Section 6  
 

City of Escondido 6-9 2020 Urban Water Management Plan 
 

6.2.5.3 Potential, Current, and Projected Recycled Water Uses 
Table 6-3 summarizes current 2020 recycled water use and future recycled water uses through 2045.  
This table explains the assumptions made to estimate the projected future demands. Table 6-4 
presents the 2015 recycled water projection compared with actual 2020 use. The use of recycled water 
for agricultural irrigation was not implemented because of the high total dissolved solids (TDS) in 
recycled water, which can damage avocado trees. The City does not have industrial customers using 
recycled water within its service area. However, it does sell recycled water to the Sempra Energy 
Power Plant through Rincon. Recycled water use for landscape irrigation was lower than the projected 
2020 demand. 
 

6.2.5.4 Actions to Exchange and Optimize Future Recycled Water Use 